STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION

JOHN ELIAS BALDACCI DAWN R. GALLAGHER
GOVERNOR COMMISSIONER
Allan Moir, Superintendent June 21, 2005

Sewer Department -
Town of Kennebunkport

P.O. Box 1038

Kennebunkport, Maine 04046

RE:  Maine Pollutant Discharge Elimination System Permit (MEPDES) # ME0101184
Maine Waste Discharge License (WDL) Application # W002626-5L-E-R
Final Permit/License

Dear Mr. Moir:

Enclosed please find a copy of your final Maine MEPDES/WDL which was approved by the
Department of Environmental Protection. Please read the permit and its attached conditions
carefully. You must follow the conditions in the order to satisfy the requirements of law. Any
discharge not receiving adequate treatment is in violation of State Law and is subject to
[...]
2. Any substantial change (increase or decrease) in the volume or character of pollutants being
introduced into the wastewater collection and treatment system by a source introducing
pollutants into the system at the time of permit issuance. For the purposes of this section,
notice regarding substantial change shall include information on: :

(a) the quality and quantity of wastewater introduced to the wastewater collection and
treatment system; and

(b) any anticipated impact caused by the change in the quantity or quality of the wastewater
to be discharged from the treatment system.

G. LIMITATIONS FOR INDUSTRIAL USERS

Pollutants introduced into the wastewater collection and treatment system by a non-domestic
source (user) shall not pass through or interfere with the operation of the treatment system.

H. UNAUTHORIZED DISCHARGES

The permittee is authorized to discharge only in accordance with the terms and conditions of this
permit and only from Outfall #001. Discharges of wastewater from any other point source are not
authorized under this permit, and shall be reported in accordance with Standard Condition B(5),
Bypasses, of this permit.

I. WET WEATHER FLOW MANAGEMENT PLAN

The treatment facility staff shall develop and maintain a Wet Weather Management (WET) Plan to
direct the staff on how to operate the facility effectively during periods of high flow. The
Department acknowledges that the existing collection system may deliver flows in excess of the
monthly average design capacity of the treatment plant during periods of high infiltration and
rainfall.

The WET plan shall conform to Department guidelines for such plans and shall include operating
procedures for a range of intensities, address solids handling procedures (including septic waste
and other high strength wastes if applicable) and provide written operating and maintenance
procedures during the events. '

Once the Wet Weather Management Plan has been approved, the permittee shall review
their plan annually and record any necessary changes to keep the plan up to date.



N

#ME0101184 Permit Page 11 of 12
#W002626-5L-E-R

SPECIAL CONDITIONS
J. OPERATION & MAINTENANCE (O&M) PLAN

By December 31 of each year, or within 90 days of any process changes or minor equipment
upgrades, the permittee shall evaluate and modify the O&M Plan including site plan(s) and
schematic(s) for the wastewater treatment facility to ensure that it is up-to-date. The O&M Plan
shall be kept on-site at all times and made available to Department and USEPA personnel upon
request.

The permittee shall have a current written comprehensive Operation & Maintenance (O&M) Plan.
The plan shall provide a systematic approach by which the permittee shall at all times, properly
operate and maintain all facilities and systems of treatment and control (and related appurtenances)
which are installed or used by the permittee to achieve compliance with the conditions of this
permit.

Within 90 days of completion of new and or substantial upgrades of the wastewater
treatment facility, the permittee shall submit the updated O&M Plan to their Department inspector
for review and comment.

K. DISPOSAL OF SEPTAGE WASTE IN WASTEWATER TREATMENT FACILITY .

During the effective period of this permit, the permittee is authorized to receive
2,000 gallons per day of septage into its waste water treatment facility subject to the following
terms and conditions:

1) This approval is limited to methods and plans described in the application and supporting
documents. Any variations are subject to review and approval prior to implementation.

. 2) Atno time shall addition of septage cause or contribute to effluent quality violations. If such
conditions do exist, receipt of septage shall be suspended until effluent quality can be
maintained.

3) The permittee shall maintain records which shall include, as a minimum, the following by date:
volume of septage received, source of the septage (name of municipality), the hauler
transporting the septage, the dates and volume of septage added to the waste treatment influent
and test results.

4) Additional septage shall not cause the treatment facilities design capacity to be exceeded. If,
for any reason, the treatment facility becomes overloaded, receipt of septage shall be reduced or
terminated in order to eliminate the overload condition.

5) Septage known to be harmful to the treatment processes shall not be accepted. Wastes which
contain heavy metals, toxic chemicals, extreme pH, flammable or corrosive materials in
concentrations harmful to the treatment operation shall be refused.

6). Holding tank waste water shall not be recorded as septage and should not be reported in the
treatment facilities influent flow.



L 8

#MEO101184 Permit Page 12 of 12
#WO002626-5L-E-R

SPECIAL CONDITIONS
L. REOPENING OF PERMIT FOR MODIFICATIONS

Upon evaluation of the tests results or monitoring requirements specified in Special Conditions of
this permitting action, new site specific information, or any other pertinent test results or
information obtained during the term of this permit, the Department may, at anytime and with
notice to the permittee, modify this permit to: (1) include effluent limits necessary to control
specific pollutants or whole effluent toxicity where there is a reasonable potential that the effluent
may cause water quality criteria to be exceeded; (2) require additional effluent or ambient water
quality monitoring if results on file are inconclusive; or (3) change monitoring requirements or
limitations based on new information.



ATTACHMENT A



MARINE WHOLE EFFLUENT TOXICITY (WET) TEST REPORT

DEF/EPA

Mysid shrimp sea urchin silverside

v,
B W SR B

1Cs50
A-NOEL
C-NOEL

% survival % fertilized % survival final wt (mg)

QC standard A>90 >70 . A>90 C>80 >0.50
lab control
receiving water contrl
conc. 1 ( %)
conc. 2 ( %)
conc. 3 ( %)
conc. 4 ( %)
conc. 5 ( %)
cone. 6 ( D) '

stat test used

place * next to values statistically different from controls

LC50/A-NOEL C-NOEL LC50/A-NOEL C-NOEL
toxicant /date brine
limits (mg/1) : ) sea salt
results (mg/) : ) other

Report analytical chemistry on reverse side. : WETRPFMM ‘ Mar 98



Ammonia nitrogen
Salinity

Total residual oxidants
Total organic carbon
Total solids

Total suspended solids
Total aluminum

Total cadmium

Total chromium

Total copper

Total lead

Total nickel

Total zinc
other( = pH )
other ( )

ANALYTICAL CHEMISTRY RESULTS
MARINE WATERS

ug/L pg/L

pt ppt
mg/L mg/L
mg/L mg/L
mg/L mg/L
mg/L mg/L
ng/L pg/L
pe/L . pg/L
ng/L pg/L
ug/L pg/L

g/L pg/L
pg/L ug/L
pug/L ug/L
S.U. S.U.

WETCHEMM

Mar 98




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
WASTE DISCHARGE LICENSE

FACT SHEET

Date: May 19, 2005

MEPDES PERMIT: #ME0101184
WASTE DISCHARGE LICENSE: #W002626-5L-E-R

NAME AND ADDRESS OF APPLICANT:

TOWN OF KENNEBUNKPORT
P.0. BOX 1038
KENNEBUNKPORT, ME 04046

COUNTY: York County

NAME AND ADDRESS WHERE DISCHARGE OCCURS:

School Street
Kennebunkport, Maine

RECEIVING WATER / CLASSIFICATION: Kennebunk River/Class SB

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Allan Moir, Superintendent

(207) 967-2245

1. APPLICATION SUMMARY

a. Application: The applicant has applied to the Department for renewal of Waste Discharge

License (WDL) #W002626-5L-D-R and Maine Pollutant Discharge Elimination System
(MEPDES) Permit #ME0101184, which were issued on October 9, 2001 and is scheduled to
expire on March 14, 2005. The permit authorized the monthly average discharge of up to
0.70 million gallons per day (MGD) of secondary treated sanitary wastewater from a publicly
owned treatment works (POTW) to the Kennebunk River, Class SB, in Kennebunkport,
Maine.



#MEO0101184 Fact Sheet Page 2 of 11
#W002626-5L-E-R

2. PERMIT SUMMARY

b. This permitting action is similar to the October 9, 2001 permitting action in that it is:

1

2.

. Carrying forward the monthly average discharge flow limitation of 0.70 MGD;

Carrying forward the monthly average, weekly average and daily maximum technology-
based concentration and mass limitations for biochemical oxygen demand (BODs) and total
suspended solids (TSS);

Carrying forward the daily maximum technology-based concentration limitation for
settleable solids; '

Carrying forward the monthly average and daily maximum water quality-based
concentration limitations for fecal coliform bacteria;

Carrying forward the daily maximum water quality-based concentration limitation for total
residual chlorine (TRC);

Carrying forward surveillance and screening level whole effluent toxicity (WET) and
chemical-specific (priority pollutant) testing requirements; and

Carrying forward the minimum monitoring frequency requirements for all monitored
parameters. .o :

This permitting action is different from the October 9, 2001 action in that it is

1.

Establishing monthly average and daily maximum water quality based mass and
concentration limits for copper.

Requiring the permittee to maintain a current Wet Weather Management Plan for
Department review and approval; and

. Requiring the permittee to maintain a current written comprehensive Operation &

Maintenance (O&M) Plan.

c. Facility History: This section provides a summary of significant licensing/permitting actions

and milestones that have been completed for the Town of Kennebunkport.

September 30, 1996 — The EPA issued a renewal of the Town’s National Pollutant Discharge
Elimination System (NPDES) permit #ME0101184 for a five year term.

March 14, 2000 — The Department issued Waste Discharge License, WDL #W002626-5L-C-R.

May 23, 2000 — The Department administratively modified the WDL by establishing interim
mean and maximum concentration limitations of 7.5 ng/L and 11.2 ng/L, respectively, for
mercury.



#MEO0101184 Fact Sheet Page 3 of 11
#W002626-5L-E-R

2. PERMIT SUMMARY (Cont’d)

January 12, 2001 — The Department received authorization from the EPA to administer the
NPDES program in Maine. From that point forward, the program has been referred to as the
MEPDES program.

July 3, 2001 — The Town of Kennebunkport submitted an application to the Department to
modify WDL #W002626-5L-C-R to incorporate the terms and conditions of the MEPDES
program.

October 9, 2001 — The Department modified the March 14, 2000 WDL to convert it into a
MEPDES permit.

December 20, 2002 — The Department provided written notification to the Town of
Kennebunkport that year-round disinfection would need to be implemented in the near future to
protect the health and welfare of the public utilizing the receiving waters in the non-summer
months.

December 17, 2003 — The Town of Kennebunkport submitted a scope of work and schedule to
implemented year-round disinfection at the waste water treatment facility.

February 15, 2005 — The Town of Kennebunkport submitted an application to the Department
to renew MEPDES permit #ME0101184.

d. Source Description: The facility located at School Street in Kennebunkport, treats domestic and
commercial waste waters from the town. There are no industrial users contributing flow
greater than 10% of the volume of waste water received by the treatment facility. The facility
is also authorized to accept and treat up to 2,000 gallons of septage per day into the waste
treatment process.

A map showing the location of the treatment facility and the receiving waters is included as an
Attachment A to the Fact Sheet.

e. Wastewater Treatment:

The collection system includes 16 pump stations. Screenings and grit are removed at the
headworks by means of 3 automatic rotary screens. Biological treatment is accomplished in
three — 104,000 gallon aeration basins and two — secondary clarifiers that are each 40 feet in
diameter. The old aeration tanks are off-line and out of service. The secondary effluent is then
disinfected using sodium hypochlorite in two chlorine contact tanks and dechlorinated using
sodium bisulfite. The treated effluent is conveyed to the river through a 10-inch diameter pipe
that is 2,330 feet long (force main) followed by a 15-16 inch, 720 foot long gravity outfall pipe
without a diffuser. Sludge dewatering is accomplished by two 0.5 meter belt filter presses,
dewatered sludge is composted on-site. There are no known combined sewer overflow points
in the wastewater conveyance system associated with the existing system. See Attachment B of
this Fact Sheet for a schematic of the waste water treatment process.



#MEQ0101184 Fact Sheet Page 4 of 11
#W002626-5L-E-R

3. CONDITIONS OF PERMIT

Maine law, 38 M.R.S.A. §414-A, requires that the effluent limitations prescribed for discharges,
including, but not limited to, effluent toxicity, require application of best practicable treatment
(BPT), be consistent with U.S. Clean Water Act, and ensure that the receiving waters attain the
State water quality standards as described in Maine’s Surface Water Classification System. In
addition, 38 M.R.S.A. §420, and Department Rule Chapter 530.5, Surface Water Toxics Control

Program, require the regulation of toxic substances at the levels set forth for Federal Water Quality _

Criteria as published by the U.S. Environmental Protection Agency pursuant to the Clean Water
Act.

4. RECEIVING WATER QUALITY STANDARDS

Maine law, 38 M.R.S.A. §469 classifies the Kennebunk River at the point of discharge as a
Class SB waters. Maine law, 38 M.R.S.A. §465-B(2) describes the standards for Class SB waters.

S. RECEIVING WATER QUALITY CONDITIONS

The State of Maine 2002 Integrated Water Quality Monitoring and Assessment Report, prepared
pursuant to Sections 303(d) and 305(b) of the Federal Water Pollution Control Act, lists the marine
waters at the Kennebunkport outfall (Waterbody #824) as, “Category 2: Estuary and Marine
Waters Attaining Some Designated Uses, No Use is Threatened, and Insufficient Data Or
Information To Determine If Other Uses Are Attained or Threatened.” Currently, portions of the
Maine Department of Marine Resources shellfish harvesting area #C6 in the Kennebunk River is
closed to the harvesting of shellfish due to insufficient (limited) ambient water quality data to meet
the standards in the National Shellfish Sanitation Program. Compliance with the fecal coliform
bacteria lirnits in this permitting action and year-round disinfection ensures that the discharge from
the Kennebunkport wastewater treatment facility will not cause or contribute to the shellfish
harvesting closure. The shellfish closure area are identified on the map included as an

Attachment C to the Fact Sheet.

6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS

a. Flow: The previous permitting action established a monthly average discharge flow limitation
of 0.70 MGD and continuous recorder monitoring requirement, which is being carried forward
in this permitting action as it remains representative of the design capacity of the treatment
works.

b. Dilution Factors: Department rule, 06-096 CMR Chapter 530.5(D)(3)(b), Surface Water Toxics
Control Program, states that, “for discharges to the ocean, dilution must be calculated as near-
field or initial dilution, or that dilution available as the effluent plume rises from the point of
discharge to its trapping level, at mean low water and slack tide for the acute exposure
analysis, and at mean tide for the chronic exposure analysis using appropriate models
determined by the Department such as MERGE or CORMIX.” Based on the location and
configuration of the outfall pipe, the Department has determined that the dilution factors
associated with the discharge from Kennebunkport are as follows:

Acute =4.3:1 Chronic = 19:1 Harmonic Mean®” = 57:1



#MEO101184 Fact Sheet Page 5of 11
#W002626-5L-E-R

6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS (cont’d)

Footnote:

* The harmonic mean dilution factor is approximated by multiplying the chronic dilution
factor by three (3). This multiplying factor is based on guidelines for estimation of human
health dilution presented in the U.S. EPA publication, “Technical Support Document for
Water Quality-Based Toxics Control” (Office of Water; EPA/505/2-90-001, page 88), and